
Ilicms No . :

Contract No.:
County:

Date Saepled:
Smpled By:

SapJ.ed Fron:
Contractor :

LL5273't

Johnston
09/L7 /2024
Blythe, Mark C

Stockpj-Le - 1

T.I. P. No. :

Fi-e1d fD: 2S-1
Engineer :

Received: 09/Le/2024

NORTH CAROLINA DEPERII'{ENT OF TRATiISPORTAEION
}TATERIAIS E}ID TESTS I'NIT

1801 BT,trE RrDGE RD. R:AIJEIGH, N.C. 21607
L0/0312024

Fi-ne AggEegate Test IearJ.y

Sample Status: Complete

work Order No
P.o./oths No

Reported: L0/03/2024
Test Category: verification

Represented Qty.: 10000.000 TON

Prod./Supp1.: GS Materials, Inc.
Faci].ity: Blue water Sand & Gravel - Mil1 Creek Pit
Material: Yearly Quality Check for Fine Agglegate (Strength, Soundness, etc.)

Test No.:
Location of Source.

AASHTO T1 1 2, T1 I, T27 , T104, r71 , r84
Stockpile

QA lndicator. N

Property Owner:

%

%

Compression Test on 2 inch Cubes

7 Day Test Dale:
Strength Ratio: 3-Day:

7 Day.

3 Day Test Date:
Tested By:

Sp.Grav..
Absorp.:

Soundness:
Soundness Test Date:

Dry & Rodded

Tested By: RF

Solid2.604
0.58

1.8

lbs/ft3
lbs/ft3/a

% Loss

9t26!2024

162,s

93.5

Test Date: 912612424

3/8" 100

#4 99
#B 96
#16 86
#30 60
#40
#50 27
#80

# 100 4

# 200 1.1

Frneness Modulus
Deleterious Substance

Color:
Test Date:

04
2.0

9t26t2024

Comments:

cc: GS lvlaterials, Inc.

&re*",d*
Chun Kun Su P.E,

GeoMaterials Workgroup Supervisor
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